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Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

Number/Namero

06004610

CERTIFICADO DE PRUEBAS EN FABRICA

(52) 229 989 1100 tel

Page / Pagina:
(52) 229989 1120 fax

1/4

Date/Dia: NN\ON\NOOG

Costomer | Ciente: . PLESA ANAHUAC Y CIAS, S.A. DE C. V. Customer’s Order / Cliente Orden - ltem N*

Customer’s Reference | Referencia del cliente

Manufacturer’s Works Order N° | Confirmacién de Venta

085938/01
Manufacture Process { Proceso de fabricacion Product Type / Tipe de producto. Surface | Superficie,
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or ification { Normas o espaci jones.
APT S5L/ASTM A106/ASME SA106/ASTM aA53 ,JULIO 1, 2000/99/1995-A95/99B

Steel Grade | Grado de acero.

B/X42 PSL1

Ends / Extemos. NORMAIL BEVEL
BISELADO NORMAL

Dimensions [ Dimensiones.
168.30 X 7.10 MM
6 5/8 X 0.280 INCH

Length / Longitud. 168 Pcs/pz
6.00 / 6.50 MTS

19.70 / 21.30 FT

Quantity /| Cantidad.

Nominal Weignt / Peso Nominal
28.22 RG/M
18.99 LB/FT

| TENSILE TEST / ENSAYOS DE TENSTION

Specimen condition Specimen dimensions Test Y5 LS. Y.S.
Condician de la probeta Dimensicnes de la probeta temp Unit / Unidad Unit / Unidad i Elongation
Heat N° Sample N°f L= T | Type Size Area Temp. (KG/MM2 KG/MM2 UTs Alargamiento
Golada N° | Muestra N° Tipo On Tamaiio Seccidn de Eul 0.5%
mm mm2 ensayo Required/Requerido Required [ Requerido Required |% in 2 inches
T Thir: Min % = API
Thdan: Thiax:
LMin: 29.50 LMin: 42.18 Max Qbt.
C L Max: L Max: %
27153 116026 |C/B| ST |Rec| L | 25.80 x 7.50 }193.50 TA 34.06 51.93 0.66 38
27153 |16027 (C/B| ST |Rec L 25.90 x 7.20 |186.48 TA 33.59 49.70 0.68 37
27154 fl16028 lc/B| ST |Rec | 1. | 25.60 x 7.10 |181.76 TA 36.32 52.68 0.69 38
27154 |16029 |c/B| sT |Rec | L | 25.60 x 7.40 |189.44 TA 32.93 49.70 0.66 39
Ls: L ion of the ple | Localizacién de la C/B: Body [ Cuerpo RIU: Upset | Recalque TT: Heat Treatment / Tratamiento Térmico
Tra: Specimen with heat treatment at Laboratory | Probeta tratada en laboratorio NR: ized and Temp T lizado y R id TR: Q hed and Temperad [ T: lado y R i,

N: Normalized | Normalizado
Rec: Strip specimen | Rectangular

A: Annealed | Recocido

Cil: Round bar specimen | Cilindrica

TA: Room Temp { Temp: bi
Obt: Obtained | Obtenide

TMin: Transverse Minimum | Minimo Transversal

SR: Stress Relief | Relevado de Esfuerzo

Ori: Orientation | Orientacion

EUL; Extension Under Load Method

¥.5.- Yield strength | Fluencia

TMax: Transverse | Maximo Transversal

[ Maxima Longitudinal

ST: As Rolled | Sin Tratamiento

L: Longitudinal | Longitudinal

UTS: Ultimate tensile strength / Resistencia

final Mini | Minimo Longitudinal
Min: Minimum [ Minil
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CERTIFICADO DE PRUEBAS EN FABRICA

Number/NUmero

06004610

Page / Pagina:
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Tubos de Acero de México, S.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

Date/Dia:  22/02/2006

Gustomer [ Cliente: PLESA ANMAHUAC Y CIAS, S.A. DE C.V. Customer’s Order | Cliente Orden - tem N* Customer’s Reference | Referencia del cliente Manufacturer's Works Order N* | Confirmacion de Venta
085938/01

Manufacture Process | Proceso de fabricacion. Product Type ! Tipo de producto. Surface | Superiicie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Mormas o especificaciones. Steel Grade | Grado de acero. Ends | Extemos. NORMAL BEVEL

APT 5L/ASTM A106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones.
168.30 X 7.10 MM
6 5/8 X 0.280 INCH

6.00

Length / Longitud.

19.70. / 21.30 FT

Quantity / Cantidad. 168 Pcs/pz

/ 6.50 MTS

Mominal Weight / Peso Nominal
28.22 KG/M
18.99 LB/FT

TARDNESS TEST / ENSAYOS DE DUREZA

S

Through Wall Hardness / Dureza en el espesor

l

Heat/ Colada: Required [Requerido HRC Heat! Colada: Required /Requerido  HRC Heatf Colada: Required /Requerido.  HRC Heat/ Colada: Required /Requeridc  HRC
27153 Min. Max. 22.00 27153 Min. Max. 22 .00 27154 Min. Max. 22.00 27154 Min. Max. 22.00
|Sample | Muestra 16026 [End/ Ext: Sample / Muestra 16027 |End / Ext: |Sample [ Muestra 16028 |End / Ext: Sample / Muestra 16029 |End f Ext:
Quadrant Aver Quadrant Aver Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Progm | Var
1 ODIDE 1 ODIDE 1 ODIDE 1 CDVDE

Unit / Unidad Mwic [73.4 |75.0]75.1 |74.5 Unit / Unidad MWIC 75.2[74.9]74.9]75.0 Unit / Unidad MW/C 74.7|74.1]74.0[74.3 Unit / Unidad mMwic §75.3|74.7|75.8]75.3

HRb [[=Xe]] 0.0 HRb (v} 0.0 HRb [[E]]] 0.0 HRb 1D/DI 0.0
i e S

Pipe ¥° / Tubo N°: les: c/8 frr: st pipe N° / Tubo N°: |us: o/ |rrs st Pipe W° / Tubo N°: |us: ¢/ rr: sv Pipe N° / Tubo N°: |es: c/s |ow: ST

Min: Minimum | Minimo |ID{D!; Internal Diameter | Diametro Interno Ls: Location of the ple /L de la Tra: Specl with heat treatment at Laboratory | Probeta tratada en laboratorio

Max: Maximum | Maximo Aver.: Average CIB: Body | Cuerpo NR: Nor { and Tempered / Normalizado y Revenido A: Annealed | Recocido

ODIDE: Outside Diameter [ Diametro externo Prom.: Promedio RIU: Upset! Recalque TR: O hed and Tempered [ T tado y R id SR: Stress Relief | Relevado de Esfuerzo

MWIC: Mid Wall | Centro Var.: Varation | Variacion TT: Heat Treatment | Tratamiento Térmico N: Normalized | Normalizado  ST: As Rolled | Sin Tratamiento  Q/T: Qu I Templado

TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
e
Heat N* Sample N° Flattening Test
Colada N* § Muestra N"_| Ensayo de Aplastamiento

27153 |16026 GOOD/BUENO
27153 |16027 GOOD/BUENO
27154 [16028 GOOD/BUENO
27154 (16029 GOOD/BUENO
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q@ =m q-m Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Namero Page/ Pagina: e e
QQQQL.@A O w \ h. (52) 229 989 1120 fax
Date/Dia:  22/02/2006

Customer | Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ftem N° Customer’s Reference { Referencia del cliente Manufacturer's Works Order N® | Confirmacion de Venta
085938/01
ﬁzw:&mnEﬁm Process | Proceso de fabricacion Product Type / Tipo de producto. Surface | Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade | Grado de acero. Ends | Extemos. NORMAL BEVEL
APT 5L/ASTM A106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud: Quantity / Cantidad. 168 Pcs \UN Mominal Weight / Peso Nominal
168.30 X 7.10 MM 6.00 / 6.50 MTS 28.22 RKG/M
6 5/8 X 0.280 INCH 19.70 / 21.30 FT 18.99 LB/FT
CHEMICAIL, COMPOSITION / COMPOSICION QUIMICA.
Composition, % | Composicion %
c Mn Si Cr Mo s P Ni v Cu Al Sn As Nb Ti Ca B N 31 52
X100 X 1000 * 10000 X 100
Heat H Max
Colada Min
Sample N® |P Max] 28 135 40 15 30 30 | 400 | 80 | 400 40 15 100
Muestra N° Min, 29 | 10
27153
16026 P 17 71 29 7 3.2 3 6 &0 2 152 24 8 5 0 0 34 0 79 0 31.4
16027 E 17 71 29 7 3.2 3.5 = &0 ] is1 24 8 4 ] 1] 3is 0 79 v} 31.3
27154
16028 P 16 68 28 8 2.7 3 10 50 0 154 23 8 5 0 (4] 25 a 75 ] 31.1
16029 P 16 68 28 8 27208 10 50 a 154 23 8 5 0 Q 26 1] 75 0 31.1
H: Heat | Colada P: Product | Producto _
51:SUMA Nb+V+Ti 52:SUMA Mo+CrNi+Cu+y
HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure | Presion Timel Tiempo Results | Resultado
Unit! Unidad. Valuel Valor Seconds / Segundes
PSI 2660 5 Satisfactory / Satisfactorio
This isa carify that the products described hers in wore ifactured; sampled, teeled, andior insp n with the i refarenced and mests the mauiemeants in all msps his cerlificala i issusd by 8 computerized system and it is valid with electronic signature, ©n the ofiginel catificate tha trade-mark green calored
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero Page / Pagina: (52) 229 989 1100 tel

06004610 4/4

(52) 229 989 1120 fax

Date/Dia: NM\OM\NOO_@

Customer | Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order [ Cliente Orden - item N* Customer’s Reference | Referencia del cliente Manufacturer’'s Works Order N° | Confirmacion de Venta
085938/01

Manufacture Process /| Procesa de fabricacion. Product Type { Tipa de producto. Surface f Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEARMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones. Steal Grade  Grads de acero. Ends | Extremos. NORMAL BEVEL

APT S5L/ASTM Al106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A85/99B B/X42 PSL1 BISELADO NORMAL

Dimensions | Dimensiones. Length | Longitud. Quantity | Cantidad. 168 Pcs/pz Neminal Weight / Peso Nominal

168.30 X 7.10 MM 6.00 / 6.50 MTS 28.22 RG/M

6 5/8 X 0.280 INCH 19,70 / 21.30 FT 18.99 LB/FT

SUPPLEMENTARY INFORMATION / TNFORMACION SUPLEMENTARIZ

Manufactured by / Fabricado por. TAMSA
Steel making process / Fabricacidén de acero.
Eléctrico-Horno de Afinacién-MAguina de Colada Continua. Acero calmado nou.m“_,cBMum_.o.
Material free from Mercury contaminatiom / Material libre de contaminacidn de Mercurio
Not repaired by welding / No reparado por soldadura

Heat Treatment / Tratamiemto térmico. Material as rolled / 8in tratamiento térmico
Non destructive test / Control no destructivo. catisfactory / Satisfactorio
Inspection method / Método de inspeccién * - EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MRO175-2003

TAMSA REF: 594415

Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine.

Fully Killed Steel / Hormo de Arco

TAMSA QUALITY

DEPARTMENT SIGNATURE

Quality System Certified
N* 110850

.\\IJ/. _..ﬁ.ﬁc £

GAUIALITY CERTIFICATRON DEPT

TEL

CHIEF OF Qi
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HONOC,

4

d in with the sp 1 o mests the requirements in n__h.,ﬂ.mvoﬂm
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